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Mechanical STG479 F TP
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Parts Online STG479 F TP&QP s/n BGF000001-
Item Part No. Name Qty L
1 4812059016 Basic assembly 1
2 4812055969 Blade adjuster 1
3 4812059038 Cover GX270 Black 1
4 4812059033 Driving system GX270 1
5 4812060265 Honda GX 270 1
6 4812055885 Lifting handle 1
7 4812059008 Module handle 479 1
8 4812070431 Lock spring 2
9 4812059032 Hex Sock screw M10X40mm, (1.57") 2
10 0291111100 Locknut 2
11 4812055981 Signplate 1
12 0300801900 Flat Washer 2
13 4700045902 Decal blade angle 1
14 0129310500 Blind rivet 4
15 4700281269 Decal 1
16 4812059040 Decal STG479 2
17 0333223000 Washer DIN127 3
18 0301234400 Washer DIN125 2
19 0211136203 Hex sock. screw 2
20 0211136303 Hex sock. screw 3
21 4812055886 Lifting eye 1
22 4812060278 Captive screw M8x25, (.98".) 2
23 4812051731 Product label "Chicago Pneumatic" 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Mechanical STG479 F QP
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Item Part No. Name Qty L
1 4812059016 Basic assembly 1
2 4812059038 Cover GX270 Black 1
3 4812059033 Driving system GX270 1
4 4812060265 Honda GX 270 1
5 4812055885 Lifting handle 1
6 4812059008 Module handle 479 1
7 4812055731 Quick pitch 1
8 4812070431 Lock spring 2
9 4812059032 Hex Sock screw M10X40mm, (1.57") 2
10 0291111100 Locknut 2
11 4812055981 Signplate 1
12 0300801900 Flat Washer 2
13 4700045902 Decal blade angle 1
14 0129310500 Blind rivet 4
15 4700281269 Decal 1
16 4812059040 Decal STG479 2
17 0333223000 Washer DIN127 3
18 0301234400 Washer DIN125 2
19 0211136203 Hex sock. screw 2
20 0211136303 Hex sock. screw 3
21 4812055886 Lifting eye 1
22 4812060278 Captive screw M8x25, (.98".) 2
23 4812051731 Product label "Chicago Pneumatic" 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

4




STG479 F TP&QP s/n BGF000001-

Parts Online

Mechanical Blade assembly
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Item Part No. Name Qty L
1 3382010966 Blade assy 1
1 4700046249 Arm 4
2 4700032350 Blade axle 4
3 0544110009 Grease nipple, M8 4
4 0261211000 Nut 8
5 0266211100 Nut hexagon 4
6 4700032065 Hub 1
7 0147132803 Screw 8
8 0192132300 Set screw M8x20mm, (.98".) 8
9 0301233500 Washer DIN125 4
10 4700021888 Blades Finishing- Quick release set of 4 Pcs. 4 A
11 0226991531 Square neck bolt M10x40mm, (1.57".) 4
12 4812055894 Chassis 1
13 4700002223 Gear box 1
14 4700033190 Pressure plate CPL 1
15 4700032632 Pressure plate 1
16 4700002225 Sleeve bearing 1
17 4700047769 Bearing plate 1
18 0502123600 Ball bearing 1
19 4700047821 Holder plate 1
20 0216110077 Hex.sock screw M10x110mm, (4.33".) 4
21 0147140103 Hexagon bolt 1
22 0266211100 Nut hexagon 4
23 0301234400 Washer DIN125 4
24 0303115900 Washer, 13x36x6 mm, 0.51x1.42x0.24 ". 300HV 1
25 0147139803 Hexagon bolt 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Mechanical Driving System GX270
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Item Part No. Name Qty L
1 4150190500 Ball bearing 2
2 4812055949 Bearing 1
3 4812059043 V-belt 1
4 0335213200 Retaining ring 1
5 0216195748 Hex.sock.screw 2
6 0147124703 Hex. head screw M6 x 20 1
7 0147136912 Hex. head screw M10x60mm, (2.36".) 1
8 4812055961 Hex. sock. button head screw M5x16mm, (.62".) 2
9 0266211000 Hexagon nut M8 1
10 0266211100 Nut hexagon 2
11 4812060274 Holder 1
12 0291111100 Locknut 2
13 0301234400 Washer DIN125 2
14 0303127404 Plain washer 1
15 4812055761 Plate 1
16 4812055919 Plate assembly 1
17 4812055764 Plate with pin 2
18 4700047871 Pull spring 1
19 4812055989 Pulley 1
20 4812060247 Pulley 1
21 4812055766 Pulley 1
22 4812055990 Rocker 479 1
23 4812059036 Screw m8x35 mm, (1.37".) 1
24 0192120500 Screw stopper M5x12 mm, (.47".) 1
25 0196131800 Set screw M8x8mm, (.31".) 2
26 3382010753 Spacer 1
27 4812060275 Rod, M10 x 68 mm, (2.67".) 1
28 4812059034 Tube 1
29 4812059035 Tube 1
30 4812055920 Back plate 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Mechanical Engine Honda GX270
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Parts Online
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Item Part No. Name Qty L
1 3377500721 Stud, M8 x 45 mm, (1.77".) 4 A
2 0266211100 Nut hexagon 4
3 0333050005 Special spring washer 4
4 3382010844 Honda GX270 1
5 4700046239 Decal remove disk 1
6 4812055858 Decal tilted position 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Mechanical Module Handle 479
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Item Part No. Name Qty L
1 4812055951 Bushing 1
2 4812055884 Console 1
3 4812055756 Cover 1
4 4700033063 Fork 1
5 4812055954 Handle 1
6 4812055941 Handle upper part 1
7 4812055751 Lever 1
8 4812055952 Locking clip 1
9 0111168639 Pin spring f2.5 br a2k 1
10 346100203 Pipe clamp 2
11 0147125803 Hex.head screw M6x70, (2.75".) 1
12 4700001739 Throttle control 1
13 4812055953 Clevis pin 1
14 4812055961 Hex. sock. button head screw M5x16mm, (.62".) 2
15 4812055964 Hex. sock. button head screw M4x30, (1.18 ".) 2
16 4812055965 Hex. sock. button head screw M5x30, (1.18".) 2
17 4812055957 Rivet 2
18 3376608138 Screw M5 1
19 0291110600 Locknut M4 2
20 0291110700 Nut DIN985 2
21 0291110800 Locknut 1
22 0111111700 Split pin 1
23 0111127903 Split pin, 3.2 x 28 mm, (0.13x 1.10".) 2
24 0111168607 Locking clip 1
25 3371897288 Decal quick stop 1
26 3382010899 Decal safety 1
27 3382010902 Label, cutting hazards 1
28 4812055859 Decal min max 1
29 1079226302 Drilling screw 4.8x16 2
30 4812055950 Stud 1
31 0113461544 Pin 10x70mm, (2.75".) 2
32 4812055407 Pin 12x80mm, (3.14".) 1
33 0108124200 Spring pin f4h24 1
34 4812055395 Conductor tilt blade 1
35 0694580700 Cable sleeve 1,5x7 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Parts Online STG479 F TP&QP s/n BGF000001-
Item Part No. Name Qty L
36 4700281898 Label, use ear protectors 1
37 4812055390 Ultra sleeve 1
38 4812055399 Gas wire 1
39 4812055923 Blade adjusting wire 1
40 4812055752 Bronze bushing 1
41 4812055386 Spring 1
42 4812055742 Lever 1
43 4812055753 Lever 1
44 4812055909 Pipe joint 1
45 4812055387 Pulley 1
46 4812055955 Support washer 1
47 4700001213 Rubber handle 1
48 4812055958 Rubber handle 1
49 4812055389 Damping sleeve 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Mechanical Screw regulator TP
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STG479 F TP&QP s/n BGF000001-

Item Part No. Name Qty L
1 3382011760 Handle - developing 1
2 4700045840 Adjusting screw 1 A
3 4700046283 Holder with sleeve 1
4 4700000039 Flange bearing 1
5 4700046343 Adjusting nut 1
6 4700046280 Shortstop cable 1
7 4700045839 Guiding 1
8 0301234400 Washer DIN125 1
9 0108130100 Spring pin 5x30, (1.18".) 1
10 0196120500 Screw stopper M5x12 mm, (.47".) 2
11 4812055963 Hex.sock.button head screw M5x40 (1.57".) 3
12 0301231800 Washer DIN125 6
13 0291110700 Nut DIN985 3

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Mechanical Quick pitch
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STG479 F TP&QP s/n BGF000001-

Item Part No. Name Qty L
1 4812055733 Adjusting nut cpl. 1
2 4700048944 Bracket 1
3 0113461538 Clevis pin 1
4 0113461539 Clevis pin, @10 x 40 mm, (1.57".) 1
5 4812055728 Handle 1
6 4812055730 Handle 1
7 4812055861 Holder with disc 1
8 4812055720 Lever bracket 1
9 0301233500 Washer DIN125 1
10 0215000377 Screw 4
11 4812059044 Screw m8x90 mm, (3.54".) 1
12 0196124200 Set screw, M6 x 8 mm, (.31".) 1
13 0111127903 Split pin, 3.2 x 28 mm, (0.13x 1.10".) 2
14 4812055775 Spring 1
15 4700002816 Tube plug 2
16 0196120500 Screw stopper M5x12 mm, (.47".) 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Mechanical Labels TP
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Item Part No. Name Qty L

1 3371897288 Decal quick stop 1

2 4700281898 Label, use ear protectors 1

3 4700045902 Decal blade angle 1

4 3382010902 Label, cutting hazards 1

5 4812055859 Decal min max 1

6 4700281269 Decal 1

7 4812059040 Decal STG479 2

8 4812051731 Product label "Chicago Pneumatic" 1

9 4700046239 Decal remove disk 1

10 4812055858 Decal tilted position 1

11 3382010899 Decal safety 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

20




STG479 F TP&QP s/n BGF000001-

Parts Online

Mechanical Labels QP
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Item Part No. Name Qty L

1 3371897288 Decal quick stop 1

2 4700281898 Label, use ear protectors 1

3 4700045902 Decal blade angle 1

4 3382010902 Label, cutting hazards 1

5 4812055859 Decal min max 1

6 4700281269 Decal 1

7 4812059040 Decal STG479 2

8 4812051731 Product label "Chicago Pneumatic" 1

9 4700046239 Decal remove disk 1

10 4812055858 Decal tilted position 1

11 3382010899 Decal safety 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Accessories Consumables
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STG479 F TP&QP s/n BGF000001-

Item Part No. Name Qty L
1 4700031937 Floating disc, 2.5 mm (0.10 ".), thick 1
2 4700033036 Floating disc, 3 mm (0.12 ".), thick 1
3 3382100060 Floating blades- Quick release set of 4 Pcs 1 A
4 4700002255 Blades Finishing- Quick release set of 4 Pcs. 1 B
5 4812055004 Finishing blades-Bolt On- Set of 4 Pcs. 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Kits Service kit, Honda GX 160

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM
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Item Part No. Name Qty L
1 3382100098 One year service kit 1
1 4700239323 Air filter, complete 1
2 4700238303 Gasket oil plug 1
3 4700239374 Starter rope 1
4 4700924842 Spark plug 1
5 4700238301 Gasket 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Kits Maintenance kit, Honda GX 160 and 200, short handle

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM
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Item Part No. Name Qty L
1 4812050253 Maintenance kit 1
- 4812059043 V-belt 1
- 4812055399 Gas wire 1
- 4812055923 Blade adjusting wire 1
- 4812055395 Conductor tilt blade 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Kits Transport device kit
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Item Part No. Name Qty L
1 3382010573 Transport device kit 1
2 4812060173 Arm 2
3 4700001755 Wheel 2
4 3382010671 Bracket 2
5 4700001950 Locking washer 2
6 -- Washer, 10.5 x 22 x 2 mm, (0.41 x 0.87 x 0.08 ".) 300 HV 2
7 - Lock nut, M10 2
8 -- Washer, 21 x 36 x 6 mm 300 HV, (0.83 x 1.42 x 0.24 ".) 300 HV 2
9 -- Washer, 21 x 36 x 3 mm 300 HV, (0.83 x 1.42 x 0.12 in".) 300 HV 4
10 4812060171 Attachment 2
11 - Lock nut, M10 6
11 - Lock nut, M10 6
11 - Lock nut, M10 6
11 - Lock nut, M10 6
12 -- Screw, M10 x 70 mm, (2.75".) 2
13 -- Screw, M10 x 25 mm, (.98".) 4
14 -- Washer, 10 x 2 mm, (0.39 x 0.08 ".) 12
15 3382010865 Hair pin 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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Kits Gear box seal kit

NO EXPLODED VIEW
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FOR THIS BOM
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Item

Part No.

Name

Qty L

3382100234

Gear box seal kit

Cover seal, 62 mm, (2.44".)

Cover seal, 60 mm, (2.36 ".)

Shaft seal, 45 mm, (1.77 ".)

Shaft seal, 30 mm, (1.18 ".)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
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